STORAGEEXPERT.

Light shelving installation instruction

You will need a cordless drill, an open-ended &i@espanner, and a small hammer to assemble our
small item rack. You will manage without the cossiarill, but in this case the process will take
longer.
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Use the hammer to drive the triangular pointM6 m Fasten the two spacer plates between the
between two layers of the sheet metaltwo posts using M6x10 bolts and M6 nuts. One
underneath the post. The narrower side of thef the spacer plates is located above, the other
openings inside the post must face the floor.  below. The two assembled posts, two footings

and two spacer plates make up”fhe side frame.

Place the rack mounts inside the openings in thBlace the bottom and topmost shelf between the
post at the heights you want the shelves to be. two side frames on the rack mounts. If you are
installing the rack alone, support one end of the
rack against the wall to make the process
easier.w
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Fasten the back cross between the two sid :

e
frames using M6x10 bolts and M6 nuts. At T‘L‘-
first, do not tighten the nuts and bolts of the | \ |
back cross. Place the rest of the shelves.'olh‘
the mounts. Use a level to verify that thi&rj
upright elements of the rack are completely y
vertical. When the rack is level, tighten the
bolts of the back crosusina thitools
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